
 

American River  
Watershed Sanitary Survey 

2023 Update Report 
December 2023 

 
   

 



AMERICAN RIVER WATERSHED SANITARY SURVEY  
2023 UPDATE 

 
December 2023 

 
Technical Committee: 

 
Carmichael Water District David Biagi 
City of Folsom Bryson Pearson  
 Marcus Yasutake 
City of Roseville Stephen Peterson 
City of Sacramento Karen Newton 
 Mark Severeid 
 Howard Moreland 
East Bay Municipal Utility District Andy Enos 
 Susan Teefy 
 Lori Work 
 David Briggs 
El Dorado Irrigation District Nicole Graham 
 Bill Petterson 
 Patrick Wilson 
Folsom State Prison Chuck Bearden 
 Jarid Warren 
 Tristan Venzke 
 Greg Single 
 David Sherron 
Georgetown Divide Public Utility District Alexis Elliott 
[...]
SECTION 2 – THE WATERSHED AND WATER SUPPLY SYSTEMS 

AMERICAN RIVER WATERSHED SANITARY SURVEY  Page 2-1 
2023 UPDATE  

This section provides an overview description of the watershed, which summarizes physical, 
hydrologic, and land use characteristics.  Major watershed characteristics have changed little 
since the original 1993 Survey.  For a more detailed account of this information, the reader is 
referred to the 1993 Survey and the 1998 Update.  This section provides a brief description of 
the overall watershed, both upper and lower, and the water diversion and treatment facilities, 
including a summary of significant changes since the 2018 Update.  This work does not include 
evaluation of distribution system physical facilities. 
 
For assistance with abbreviations and acronyms, the reader is referred to the List of 
Abbreviations at the front of the Report. 
 
THE WATERSHED 
 
All of the participating water utilities utilize water from the American River.  The watershed has 
a total area of 1,975 square miles and is located on the western slope of the Sierra Nevadas in 
Nevada, Placer, El Dorado, Alpine, Amador, and Sacramento counties.  An updated Geographic 
Information System (GIS) watershed map was developed as part of the 2018 Update and since 
there were no changes in the watershed it is provided as Figure 2-1; see following page.   
 
The American River watershed climate is temperate and is characterized by wet winters and dry 
summers.  Most of the annual precipitation occurs between November and April as both rain 
and snow.  Annual precipitation varies throughout the watershed depending on elevation; peak 
amounts occur in the high Sierras at over 80 inches to less than 20 inches in Sacramento.  The 
annual snowpack at the higher elevations acts as a natural reservoir, releasing water over the 
spring and summer months.  However, climate change is resulting in a reduced snowpack in the 
watershed.  Water is collected and transported in a variety of creeks, rivers, reservoirs, and 
canals.  The water is currently distributed from various locations throughout the watershed to 
the 15 water treatment plants for the participating water utilities.   
 
The watershed is principally divided into an upper and lower watershed.  The upper watershed 
consists of the area located upstream of Folsom Lake, and the lower watershed is the area 
located downstream of Folsom Lake.  Provided below is a brief description of the upper and 
lower watersheds. 
 
Upper Watershed 
 
The American River above Folsom Lake has a watershed that is approximately 1,860 square 
miles, with elevations ranging from 484 feet at Folsom Lake to over 10,000 feet in the high 
Sierras.  It is located in Nevada, Placer, El Dorado, Alpine, and Amador counties.  Vegetation 
varies throughout the upper watershed primarily due to elevation changes.  From west to east, 
the vegetation at Folsom Lake is characterized by grasslands which lead to oak-studded 
grasslands and then into coniferous forests.  The highest elevations of the watershed are above 
the tree line.  Large portions of the upper watershed are National Forests (Tahoe and Eldorado).  
There is limited urbanization in the upper watershed and significant open space.  The principal 



!

!

!

!
!

#0

#0

#0

#0

#0

#0

#0

#0

#0

!.

!.

Arden-Arcade

Auburn

Carmichael

Citrus
Heights

Diamond
Springs

Folsom

Granite
Bay

Grass Valley

Lincoln

Linda

Marysville

Olivehurst

Placerville

Rancho
Cordova

Rio Linda

Rocklin

Roseville

South Lake
Tahoe

Nevada City

Pilot Hill

Coloma

Pollock Pines

Tahoe City

Kirkwood

UV88

B U T T E
C O

B U T T E  C O

Y U B A  C O

N E VA D A  C O

S U T T E R  C O

P L A C E R  C O

E L  D O R A D O  C O
S U T T E R

C O

A L P I N E  C O

S A C R A M E N T O  C O

A M A D O R  C O
§̈¦305

§̈¦5

§̈¦99

§̈¦80

£¤50

§̈¦80

UV49

£¤50

UV49

Loon Lake

Folsom
Lake

Caples Lake

Silver
Lake

Lake
Valley

Reservoir

Union Valley
Reservoir

Hell Hole
Reservoir

Ice House
Reservoir

French Meadows
Reservoir

Lake
Aloha

Lake Tahoe

Fallen Leaf
Lake

South Fork American River

Middle F

or
k A

merican River

Nor
th Fork American River

Stumpy Meadows
Reservoir

R
u

b
i c

o
n

 R
i v

e
r

Lak
e 

  N
at

om
a

GSWC Coloma and
Pyrites WTPs Intake

CWD Bajamont
WTP Ranney Collectors

EID Strawberry
WTP Intake

EID Reservoir
One WTP Intake

EID El Dorado
Hills WTP Intake

City of Sacramento
EA Fairbairn WTP Intake

PCWA Foothill
WTP Intake

City of
Colfax WWTP

City of Placerville
Hangtown Creek WRF

GDPUD Pilot
Creek
Diversion

SJWD, City of Roseville,
City of Folsom, Folsom
State Prison WTPs Intake

Sacramento

Imagery provided by Google and its licensors © 2023. Additional Data Provided by ESRI, 2023, City of Sacramento watersheds, County of Sacramento watershed and CalWater (v.2.2.1) as part of American River Watershed Sanitary Survey 2023 Update.

0 63

Miles ±

#0 Water Treatment Plant (WTP) Intake*

!.
Wastewater Treatment Plant (WWTP)
and Water Reclamation Facility
(WRF) Discharge Location*

American River Watershed

Figure 2-1
American River Watershed Map

2023 Update

_̂

_̂_̂

_̂

C a l i f o r n i a

N e v a d a

Fresno

Stockton

Sacramento

San Francisco

* Abbreviations used within map labels are listed below:

GDPUD
PCWA

EID
SJWD
GSWC
CWD

Georgetown Divide Public Utility District
Placer County Water Agency
El Dorado Irrigation District
San Juan Water District
Golden State Water Company
Carmichael Water District



SECTION 2 – THE WATERSHED AND WATER SUPPLY SYSTEMS 

AMERICAN RIVER WATERSHED SANITARY SURVEY  Page 2-2 
2023 UPDATE  

potential contaminating activities in the upper watershed are related to forest activities, such 
as timber harvesting, year-round recreation, and wildfires.   
 
The upper watershed includes several large lakes (French Meadows, Hell Hole, Loon, Union 
Valley, Ice House, and Folsom), numerous small lakes (Lake Valley, Clementine, Stumpy 
Meadows, Caples, and Silver), and several key rivers and creeks (North, Middle, and South forks 
of the American River, the Rubicon River, and Pilot Creek).  In addition to providing drinking 
water supply, these water facilities are used for other purposes including flood control, power 
generation, and/or recreation.   
 
Lower Watershed 
 
The American River below Folsom Lake has a watershed that is approximately 115 square miles, 
with elevations ranging from 18 feet at the confluence with the Sacramento River to 484 feet at 
Folsom Dam.  It includes drainage areas in El Dorado and Sacramento counties.  Urban 
landscaping dominates the lower watershed with little native grasslands remaining below 
Folsom Lake.  The principal uses in the lower watershed are urbanization (including residential, 
commercial, and industrial uses) and year-round recreation (especially within Lake Natoma and 
the American River Parkway). 
 
The lower watershed is centered on the Lower American River, which consists primarily of 
releases from Folsom Lake.  The releases are controlled by the United States Bureau of 
Reclamation (Reclamation) and pass through Lake Natoma prior to passing onto the Lower 
American River and Folsom South Canal.  Lake Natoma and the Lower American River also 
receive local drainage from numerous urban creeks (Willow, Alder, Buffalo, Minnesota, 
Carmichael, Strong Ranch Slough, and Chicken Ranch Slough), as well as direct urban runoff and 
runoff from undeveloped land along the river and in the American River Parkway.  The 
watershed defined for the American River Watershed Sanitary Survey has never included the 
drainage area for the Natomas East Main Drainage Canal (NEMDC, also known as Steelhead 
Creek).  This waterbody normally enters the north side of the American River Parkway near 
Northgate Boulevard and then travels west until it enters the Sacramento River near the 
confluence with the American River.  This drainage area is included in the Sacramento River 
Watershed Sanitary Survey analysis.  Under rare flood conditions the American River Parkway 
can be inundated by the American River which results in the NEMDC flows entering the 
American River near Northgate Boulevard; however, this is over six miles downstream of the 
City of Sacramento’s E. A. Fairbairn Water Treatment Plant and not of concern to the water 
treatment plants using the American River as a source water.   
 
THE WATER DIVERSION AND TREATMENT SYSTEMS 
 
Placer County Water Agency (PCWA) 
 
PCWA owns and operates two water treatment plants that utilizes American River water supply 
seasonally, the Foothill 1 and 2 Water Treatment Plants (WTPs).  Water from the American 



SECTION 2 – THE WATERSHED AND WATER SUPPLY SYSTEMS 

AMERICAN RIVER WATERSHED SANITARY SURVEY  Page 2-3 
2023 UPDATE  

River is diverted a few miles downstream of Auburn at the American River Pump Station and 
pumped into Pacific Gas and Electric’s (PG&E) South Canal at Ophir Road which flows to the 
intake of the Foothill 1 and 2 WTPs.    Raw water can also be pumped directly to the water 
treatment plant via the newly commissioned Foothill Raw Water Pipe. This conveyance uses 
pumps located at the Ophir Road Pump Station to move American River water out of the 
Auburn Tunnel, up to a standpipe at Indian Hill Road and down through Glenview Pressure 
Relief Valve to the Foothill facility where it breaks head and flows into Foothill 1 or Foothill 2.  
The Foothill 1 and 2 WTPs feed water into the Foothill distribution system.   
 
Foothill 1 Water Treatment Plant 
 
Under normal operating conditions, the plant is fed raw water from PG&E’s South Canal which 
carries Yuba/Bear River water.  The plant can also be fed from the Boardman Canal, also 
carrying Yuba/Bear River water, or from the American River via the South Canal during periods 
when the PG&E Bear River canal is down for maintenance.  Foothill 1 WTP is a ballasted 
clarification water treatment plant that consists of two individual Actiflo® trains.  The plant 
design flow is 40 million gallons per day (mgd), with an average winter flow of 10 mgd and an 
average summer flow of 30 mgd.   
 
Foothill 2 Water Treatment Plant 
 
The Foothill 2 WTP is supplied the same water supply as Foothill 1 WTP.  During the study 
period PCWA completed a three-phase upgrade project to; change from horizontal shaft to 
vertical shaft flocculators, convert to mono-media deep bed filters, and add plate settlers to the 
sedimentation basins.  Foothill 2 WTP is classified as a conventional water treatment plant for 
flows up to 21 mgd, consisting of pre-chlorination, coagulation/ flocculation, sedimentation, 
gravity filtration, and post-chlorination.  The plant design flow is 21 mgd, with an average 
winter flow of 7 mgd and an average summer flow of 15 mgd.   
 
El Dorado Irrigation District (EID) 
 
EID owns and operates three water treatment plants that utilize American River water supply: 
Strawberry WTP, Reservoir One WTP, and El Dorado Hills WTP.  A summary of each of these is 
presented below.  Strawberry WTP serves the Strawberry water system, while the Reservoir 
One and El Dorado Hills WTPs both serve EID’s Main water system.   
 
Strawberry Water Treatment Plant 
 
The Strawberry WTP is located adjacent to the South Fork of the American River and diverts 
directly off the river in the community of Strawberry.  Strawberry WTP is a membrane 
microfiltration water treatment plant, utilizing membrane microfiltration and post-chlorination.  
The plant design flow is 100 gallons per minute (gpm), with flows normally varying from 70 to 
90 gpm.  During the study period EID installed new raw water screens to improve source water 
quality and reduce maintenance and cleaning requirements.  



SECTION 2 – THE WATERSHED AND WATER SUPPLY SYSTEMS 

AMERICAN RIVER WATERSHED SANITARY SURVEY  Page 2-4 
2023 UPDATE  

Reservoir One Water Treatment Plant 
 
The Reservoir One WTP is located in the community of Pollock Pines.  Water is diverted from 
the South Fork of the American River near Kyburz into the El Dorado Canal.  It travels 
approximately 22 miles to Forebay Reservoir in Pollock Pines and then into the Main Canal 
approximately three miles to the Reservoir One WTP.  During the study period, the Main Canal 
was converted from an open ditch to a pipeline.  Reservoir One WTP is a conventional filtration 
water treatment plant, utilizing pre-chlorination, coagulation/sedimentation, filtration, and 
post-chlorination.  The plant design flow is 26 mgd, with winter flows ranging from 6 to 13 mgd 
and summer flows ranging from 20 to 26 mgd. 
 
El Dorado Hills Water Treatment Plant 
 
The El Dorado Hills WTP is located in the community of El Dorado Hills, just south of Folsom 
Lake.  Water is diverted from Folsom Lake near the confluence with the South Fork of the 
American River.  During the study period a new 16 mgd raw water intake with a temperature 
control device was completed to allow for flexibility in diversion elevation.  El Dorado Hills WTP 
is an approved alternative filtration technology water treatment plant, utilizing pre-
chlorination, ballasted media upflow clarification, filtration, and post-chlorination.  The plant 
design flow is 19.5 mgd, with winter flows ranging from 2 to 3 mgd and summer flows ranging 
from 3 to 19.5 mgd.   
 
Georgetown Divide Public Utility District (GDPUD) 
 
GDPUD owns and operates two water treatment plants that utilize American River supply: 
Walton Lake WTP and Auburn Lake Trails (ALT) WTP, which was replaced by the Sweetwater 
WTP during the study period.  Water from Stumpy Meadows Reservoir is released into Pilot 
Creek and then diverted a few miles downstream into the GDPUD canal system.  It is then 
transported to Walton Lake, where it feeds the Walton Lake WTP, and continues in the canal 
system to an impoundment, where it feeds the ALT WTP/Sweetwater WTP.  Walton Lake WTP 
feeds the GDPUD water system near Georgetown, and ALT WTP/Sweetwater WTP feeds the 
GDPUD water system near Cool.  A summary of each of these is provided below. 
 
Walton Lake Water Treatment Plant 
 
The Walton Lake WTP is a direct filtration plant located on Walton Lake in Georgetown.  The 
facility includes coagulation, flocculation, and pressure filtration followed by disinfection with 
sodium hypochlorite.  The plant permitted flow is 3 mgd, with flows ranging from 0.56 mgd in 
the winter to 0.99 mgd in the summer.   
 
Auburn Lake Trails Water Treatment Plant/Sweetwater Water Treatment Plant 
 
The ALT WTP was an inline filtration WTP located near Cool.  The facility included coagulation 
and pressure filtration.  The plant permitted flow was 3 mgd, with flows ranging from 0.42 mgd 



SECTION 2 – THE WATERSHED AND WATER SUPPLY SYSTEMS 

AMERICAN RIVER WATERSHED SANITARY SURVEY  Page 2-5 
2023 UPDATE  

in the winter to 1.02 mgd in the summer.   In 2004, the State Water Resources Control Board, 
Division of Drinking Water (DDW) issued an administrative order (No.01-09-04CO-002) to 
GDPUD requiring upgrade because in-line filtration is not among those filtration technologies 
listed in the Surface Water Treatment Regulations.  GDPUD completed construction of a new 
replacement water treatment plant in August 2019, known as the new ALT WTP.  The name was 
changed to Sweetwater WTP in December 2020.  The Sweetwater WTP is an alternative 
treatment process, including upflow clarification, filtration and disinfection with sodium 
hypochlorite.  The plant design flow is 2 mgd and the maximum flow is 3 mgd. 
 
City of Folsom 
 
The City of Folsom owns and operates one water treatment plant that utilizes American River 
water supply, Folsom WTP.  Water from the Folsom Lake is diverted at the Folsom Dam through 
the Temperature Control Device (TCD) and pumped direct to the water treatment plant.  The 
Folsom WTP consists of conventional filtration and sodium hypochlorite disinfection; see below.  
The Folsom WTP feeds water into the City of Folsom’s distribution system.   